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Anhui Clean Energy Co.Ltd

JL-QMS-131

MALS Cylinders type:
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Batch inspection quality certificate for seamless steel cylinders

WG 11229-50-20A /%41 Filling medium: 845,

7 it %5 Product drawing no: LD-QP1.TY-1-2023-01
JEH 4514 Bottom structure:
fl3& V¥ AT IES S Manufacturing licence number- TS2210K24-2022
il 3% #.43. Manufacturing company: Anhui Clean Energy Co., Ltd.
*EP= 5 Batch No.: _HI006

P AR #EC S Standard:
ISR S M

001
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fiili& H 1 Manufacturing Date:  2021.04

GB/T 5099.1-2017

SE NS  AWAE_120 R,

FE Remark: At & 48 S A AL 4 F 5 This batch cylinders don’t contain following
number: 001 (JJZAPEREIREE) « 002 K EMEMEIRI)

1 FEE A Main technical data

4

AW TAERE S (MPa)

KEREE S (MPa)

: 20 30
Nominal WP Hydrostatic TP

AFKRER (L s SERBRES (MPa) o

Nominal Volume Leakage TP

INFR B 4 A

SRR ) 229 WATEEE (mm) 5.8

Nominal Diameter

2 FAEME Main Material
K5 Type YR, BS Name e, Hks Type

WAL L Cylinder Material | 30CrMo To4%40% seamless steel tube $229x5.8

3 WUEAEME S %) Cylinder Material Chemical Composition

JG3 Element | C Si_ | Mn | Cr | Mo S P S+P Ni | Cu
0.26 | 0.17 | 0.40
CRigaR 3 0.80~ [ 0.15~
e % = <0.020 | <0.020 | <0.030 | <0.30 | <0.20
AQL 110 | 0.25
0.34 | 037 | 0.70
LbrE %
; 19 | 05
Actual 0829 079 071 1.010 | 0.202 | 0.003 | 0.009 | 0.012 | 0.023 | 0.047
Content
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4 7% fE Mechanical Property

AL FETT 3 Heat Treatment Method

K Quenching+ [a] & Temper

_ : i b 5 P ’
LAl E| Prhrsm iz s W 5 i & g A5 Bend
ie
Inspection Tensile Strength Elongation Impact value
Strength 180°
Item Rm (MPa) A (%) okv (J/cm?)
Rea (MPa)
ERPRMEAQL | >820,<880 >695 >14 /N>28 | F>35 At
Sl 4 .
867.45/869.89 780/794 15.8/15.2 77 81 Acceptance
Actual Results

5 JIRHf#HE Bottom Anatomy

Tegifl

SR HIN N

6 KEMEBEARLE Bursting Test

%5 Serial No.: HI006002 Sl 45Eat % 7y Bursting Pressure: 56.91 MPa
HEHE 1 Shape of crevasse: ¥BPEMTZY, Tome k-, i VAR T SR UE B SR .
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Approved by'Sa

an 2K B ARG FF & GB/T 5099.1-2017 FRUEMI TSR, 2#%.
After inspection and tests, Products of this batch are according to the
requirements of GB/T 5099.1-2017 and acceptable.

..........
G

B R
Superintendepit:

767/| Eot'oﬁ “JH

B RO RBEGM, SRR o BT,

=

LR PR AR (KT ).
ANHUI CLEAN ENERGY CO., LTD

by e
k. ALk

Approved by:

yﬁﬁ M A »75




